Login
 
Cart 0 0.00
Search for Part

Online Part finder

Our part finder will allow you to look up the part(s) you need.

Makes
Years
Models
Diagrams

Part Finder - KTM - 1998 - 620 SX - TIMING TRAIN 400-620 LC4 `99

Search

Ref Part Number Description Part/Desc
24576 36 110 044CAMSHAFT CPL. 400 LC4/LC4-E576 36 110 044CAMSHAFT CPL. 400 LC4/LC4-E
24583 36 110 044CAMSHAFT CPL. 249/1 LC4-E583 36 110 044CAMSHAFT CPL. 249/1 LC4-E
24583 36 010 144CAMSHAFT 249/ CPL.583 36 010 144CAMSHAFT 249/ CPL.
Ref Part Number Description Part/Desc
5575 36 001 000TIMING CHAIN GUIDE575 36 001 000TIMING CHAIN GUIDE
5580 36 001 000TIMING CHAIN GUIDE580 36 001 000TIMING CHAIN GUIDE
Ref Part Number Description Part/Desc
4576 36 013 000TIMING CHAIN C107C / 98 LINKS576 36 013 000TIMING CHAIN C107C / 98 LINKS
4580 36 013 000TIMING CHAIN C107C / 100 LINKS580 36 013 000TIMING CHAIN C107C / 100 LINKS
Ref Part Number Description Part/Desc
3576 36 011 000CAMSHAFT GEAR 34-T 02 '97576 36 011 000CAMSHAFT GEAR 34-T 02 '97
3583 36 011 001CAMSHAFT GEAR 34-T 01 '94583 36 011 001CAMSHAFT GEAR 34-T 01 '94
Ref Part Number Description Part/Desc
9575 36 002 000TIMING CHAIN TENSIONER575 36 002 000TIMING CHAIN TENSIONER
9580 36 002 000TIMING CHAIN TENSIONER580 36 002 000TIMING CHAIN TENSIONER
Ref Part Number Description Part, Description # On Img # Cart $ Each Notes
2 580 36 014 000 TIMING GEAR 17-T 580 36 014 000TIMING GEAR 17-T1 on diagram x1 76.45
3 576 36 011 000 CAMSHAFT GEAR 34-T 02 '97 576 36 011 000CAMSHAFT GEAR 34-T 02 '971 on diagram x1 119.20
3 583 36 011 001 CAMSHAFT GEAR 34-T 01 '94 583 36 011 001CAMSHAFT GEAR 34-T 01 '941 on diagram x1 158.50
4 576 36 013 000 TIMING CHAIN C107C / 98 LINKS 576 36 013 000TIMING CHAIN C107C / 98 LINKS1 on diagram x1 284.45
4 580 36 013 000 TIMING CHAIN C107C / 100 LINKS 580 36 013 000TIMING CHAIN C107C / 100 LINKS1 on diagram x1 296.70
5 575 36 001 000 TIMING CHAIN GUIDE 575 36 001 000TIMING CHAIN GUIDE1 on diagram x1 20.60
5 580 36 001 000 TIMING CHAIN GUIDE 580 36 001 000TIMING CHAIN GUIDE1 on diagram x1 18.05
6 580 36 009 000 CHAIN GUIDE SCREW 580 36 009 000CHAIN GUIDE SCREW1 on diagram x1 27.85
7 0137 060003 SPRING WASHER DIN0137-B 6 0137 060003SPRING WASHER DIN0137-B 61 on diagram x1 2.20
8 0912 060253 AH SCREW DIN0912-M 6X25 0912 060253AH SCREW DIN0912-M 6X251 on diagram x1 5.15
9 575 36 002 000 TIMING CHAIN TENSIONER 575 36 002 000TIMING CHAIN TENSIONER1 on diagram x1 55.30
9 580 36 002 000 TIMING CHAIN TENSIONER 580 36 002 000TIMING CHAIN TENSIONER1 on diagram x1 64.65
10 0923 080120 FLAT HEAD SCR. M 8X12 0923 080120FLAT HEAD SCR. M 8X121 on diagram x1 16.75
11 0912 060208 AH SCREW DIN0912-M 6X20 SS 0912 060208AH SCREW DIN0912-M 6X20 SS2 on diagram x2 3.05
12 0912 060303 AH SCREW DIN0912-M 6X30 0912 060303AH SCREW DIN0912-M 6X301 on diagram x1 3.05
13 580 38 022 100 CU-SEAL RING 12 X 16 X 2 580 38 022 100CU-SEAL RING 12 X 16 X 21 on diagram x1 4.30
15 583 36 018 000 SECURING GUIDE 583 36 018 000SECURING GUIDE1 on diagram x1 8.15
20 583 36 112 000 DRIVING SCREW M10X25 583 36 112 000DRIVING SCREW M10X251 on diagram x1 51.10
21 580 36 012 000 STEEL WASHER 10 X 28 X 3 580 36 012 000STEEL WASHER 10 X 28 X 31 on diagram x1 9.90
22 580 36 096 000 CIRCLIP SB 42 580 36 096 000CIRCLIP SB 421 on diagram x1 4.95
23 0625 060040 GROOVED BALL BEARING TMB004 0625 060040GROOVED BALL BEARING TMB0041 on diagram x1 36.40
24 576 36 110 044 CAMSHAFT CPL. 400 LC4/LC4-E 576 36 110 044CAMSHAFT CPL. 400 LC4/LC4-E1 on diagram x1 323.35
24 583 36 110 044 CAMSHAFT CPL. 249/1 LC4-E 583 36 110 044CAMSHAFT CPL. 249/1 LC4-E1 on diagram x1 516.70
24 583 36 010 144 CAMSHAFT 249/ CPL. 583 36 010 144CAMSHAFT 249/ CPL.1 on diagram x1 516.70
25 580 36 097 000 NEEDLE BEARING BK 2012 580 36 097 000NEEDLE BEARING BK 20121 on diagram x1 32.35
26 360 03 014 200 LOCKING WASHER 10MM 360 03 014 200LOCKING WASHER 10MM1 on diagram x1 1.25
30 580 36 003 144 AUTOM.TENSIONER CPL. '88 580 36 003 144AUTOM.TENSIONER CPL. '881 on diagram x1 559.65
31 580 36 005 100 TENSIONER GASKET 1,5 MM 580 36 005 100TENSIONER GASKET 1,5 MM1 on diagram x1 9.90
32 580 36 004 100 PRESSURE BOLT 580 36 004 100PRESSURE BOLT1 on diagram x1 36.05
33 580 36 006 100 PRESSURE SPRING 0,9MM 580 36 006 100PRESSURE SPRING 0,9MM1 on diagram x1 6.85
35 580 36 007 100 RATCHETING PAWL 580 36 007 100RATCHETING PAWL1 on diagram x1 40.75
36 580 36 007 050 PRES.SPRING F.RATCHETING PAWL 580 36 007 050PRES.SPRING F.RATCHETING PAWL1 on diagram x1 4.75
37 0402 031780 NEEDLE ROL.DIN5402 NRB 3X17,8 0402 031780NEEDLE ROL.DIN5402 NRB 3X17,81 on diagram x1 3.90
39 580 38 022 000 CU-SEAL RING DIN7603-12X18X1,5 580 38 022 000CU-SEAL RING DIN7603-12X18X1,51 on diagram x1 4.50
40 580 36 008 100 PLUG M12X1,5 580 36 008 100PLUG M12X1,52 on diagram x2 13.75
43 0417 200120 CIRCLIP WS20 0417 200120CIRCLIP WS201 on diagram x1 4.05
44 583 36 015 000 STEPPED RING 583 36 015 000STEPPED RING1 on diagram x1 13.70
45 583 36 016 052 SPRING FOR AUTO-DECOMPR. '95 583 36 016 052SPRING FOR AUTO-DECOMPR. '951 on diagram x1 4.95
50 542 11 052 000 CLAMP RSGU 24/15 542 11 052 000CLAMP RSGU 24/151 on diagram x1 6.90

580 36 014 000 - TIMING GEAR 17-T

  • Reference

    2
  • Part Number

    580 36 014 000
  • Description

    TIMING GEAR 17-T
  • Price

    76.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

576 36 011 000 - CAMSHAFT GEAR 34-T 02 '97

  • Reference

    3
  • Part Number

    576 36 011 000
  • Description

    CAMSHAFT GEAR 34-T 02 '97
  • Price

    119.20
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

583 36 011 001 - CAMSHAFT GEAR 34-T 01 '94

  • Reference

    3
  • Part Number

    583 36 011 001
  • Description

    CAMSHAFT GEAR 34-T 01 '94
  • Price

    158.50
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

576 36 013 000 - TIMING CHAIN C107C / 98 LINKS

  • Reference

    4
  • Part Number

    576 36 013 000
  • Description

    TIMING CHAIN C107C / 98 LINKS
  • Price

    284.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 013 000 - TIMING CHAIN C107C / 100 LINKS

  • Reference

    4
  • Part Number

    580 36 013 000
  • Description

    TIMING CHAIN C107C / 100 LINKS
  • Price

    296.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

575 36 001 000 - TIMING CHAIN GUIDE

  • Reference

    5
  • Part Number

    575 36 001 000
  • Description

    TIMING CHAIN GUIDE
  • Price

    20.60
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 001 000 - TIMING CHAIN GUIDE

  • Reference

    5
  • Part Number

    580 36 001 000
  • Description

    TIMING CHAIN GUIDE
  • Price

    18.05
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 009 000 - CHAIN GUIDE SCREW

  • Reference

    6
  • Part Number

    580 36 009 000
  • Description

    CHAIN GUIDE SCREW
  • Price

    27.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0137 060003 - SPRING WASHER DIN0137-B 6

  • Reference

    7
  • Part Number

    0137 060003
  • Description

    SPRING WASHER DIN0137-B 6
  • Price

    2.20
  • Qty On Diagram

    1
  • Availability

    2
  • Qty In Cart

  • basket not updated, press update to apply change

0912 060253 - AH SCREW DIN0912-M 6X25

  • Reference

    8
  • Part Number

    0912 060253
  • Description

    AH SCREW DIN0912-M 6X25
  • Price

    5.15
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

575 36 002 000 - TIMING CHAIN TENSIONER

  • Reference

    9
  • Part Number

    575 36 002 000
  • Description

    TIMING CHAIN TENSIONER
  • Price

    55.30
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 002 000 - TIMING CHAIN TENSIONER

  • Reference

    9
  • Part Number

    580 36 002 000
  • Description

    TIMING CHAIN TENSIONER
  • Price

    64.65
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0923 080120 - FLAT HEAD SCR. M 8X12

  • Reference

    10
  • Part Number

    0923 080120
  • Description

    FLAT HEAD SCR. M 8X12
  • Price

    16.75
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0912 060208 - AH SCREW DIN0912-M 6X20 SS

  • Reference

    11
  • Part Number

    0912 060208
  • Description

    AH SCREW DIN0912-M 6X20 SS
  • Price

    3.05
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0912 060303 - AH SCREW DIN0912-M 6X30

  • Reference

    12
  • Part Number

    0912 060303
  • Description

    AH SCREW DIN0912-M 6X30
  • Price

    3.05
  • Qty On Diagram

    1
  • Availability

    1
  • Qty In Cart

  • basket not updated, press update to apply change

580 38 022 100 - CU-SEAL RING 12 X 16 X 2

  • Reference

    13
  • Part Number

    580 38 022 100
  • Description

    CU-SEAL RING 12 X 16 X 2
  • Price

    4.30
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

583 36 018 000 - SECURING GUIDE

  • Reference

    15
  • Part Number

    583 36 018 000
  • Description

    SECURING GUIDE
  • Price

    8.15
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

583 36 112 000 - DRIVING SCREW M10X25

  • Reference

    20
  • Part Number

    583 36 112 000
  • Description

    DRIVING SCREW M10X25
  • Price

    51.10
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 012 000 - STEEL WASHER 10 X 28 X 3

  • Reference

    21
  • Part Number

    580 36 012 000
  • Description

    STEEL WASHER 10 X 28 X 3
  • Price

    9.90
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 096 000 - CIRCLIP SB 42

  • Reference

    22
  • Part Number

    580 36 096 000
  • Description

    CIRCLIP SB 42
  • Price

    4.95
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0625 060040 - GROOVED BALL BEARING TMB004

  • Reference

    23
  • Part Number

    0625 060040
  • Description

    GROOVED BALL BEARING TMB004
  • Price

    36.40
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

576 36 110 044 - CAMSHAFT CPL. 400 LC4/LC4-E

  • Reference

    24
  • Part Number

    576 36 110 044
  • Description

    CAMSHAFT CPL. 400 LC4/LC4-E
  • Price

    323.35
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

583 36 110 044 - CAMSHAFT CPL. 249/1 LC4-E

  • Reference

    24
  • Part Number

    583 36 110 044
  • Description

    CAMSHAFT CPL. 249/1 LC4-E
  • Price

    516.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

583 36 010 144 - CAMSHAFT 249/ CPL.

  • Reference

    24
  • Part Number

    583 36 010 144
  • Description

    CAMSHAFT 249/ CPL.
  • Price

    516.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 097 000 - NEEDLE BEARING BK 2012

  • Reference

    25
  • Part Number

    580 36 097 000
  • Description

    NEEDLE BEARING BK 2012
  • Price

    32.35
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

360 03 014 200 - LOCKING WASHER 10MM

  • Reference

    26
  • Part Number

    360 03 014 200
  • Description

    LOCKING WASHER 10MM
  • Price

    1.25
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 003 144 - AUTOM.TENSIONER CPL. '88

  • Reference

    30
  • Part Number

    580 36 003 144
  • Description

    AUTOM.TENSIONER CPL. '88
  • Price

    559.65
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 005 100 - TENSIONER GASKET 1,5 MM

  • Reference

    31
  • Part Number

    580 36 005 100
  • Description

    TENSIONER GASKET 1,5 MM
  • Price

    9.90
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 004 100 - PRESSURE BOLT

  • Reference

    32
  • Part Number

    580 36 004 100
  • Description

    PRESSURE BOLT
  • Price

    36.05
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 006 100 - PRESSURE SPRING 0,9MM

  • Reference

    33
  • Part Number

    580 36 006 100
  • Description

    PRESSURE SPRING 0,9MM
  • Price

    6.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 007 100 - RATCHETING PAWL

  • Reference

    35
  • Part Number

    580 36 007 100
  • Description

    RATCHETING PAWL
  • Price

    40.75
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 007 050 - PRES.SPRING F.RATCHETING PAWL

  • Reference

    36
  • Part Number

    580 36 007 050
  • Description

    PRES.SPRING F.RATCHETING PAWL
  • Price

    4.75
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0402 031780 - NEEDLE ROL.DIN5402 NRB 3X17,8

  • Reference

    37
  • Part Number

    0402 031780
  • Description

    NEEDLE ROL.DIN5402 NRB 3X17,8
  • Price

    3.90
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 38 022 000 - CU-SEAL RING DIN7603-12X18X1,5

  • Reference

    39
  • Part Number

    580 38 022 000
  • Description

    CU-SEAL RING DIN7603-12X18X1,5
  • Price

    4.50
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

580 36 008 100 - PLUG M12X1,5

  • Reference

    40
  • Part Number

    580 36 008 100
  • Description

    PLUG M12X1,5
  • Price

    13.75
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0417 200120 - CIRCLIP WS20

  • Reference

    43
  • Part Number

    0417 200120
  • Description

    CIRCLIP WS20
  • Price

    4.05
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

583 36 015 000 - STEPPED RING

  • Reference

    44
  • Part Number

    583 36 015 000
  • Description

    STEPPED RING
  • Price

    13.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

583 36 016 052 - SPRING FOR AUTO-DECOMPR. '95

  • Reference

    45
  • Part Number

    583 36 016 052
  • Description

    SPRING FOR AUTO-DECOMPR. '95
  • Price

    4.95
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

542 11 052 000 - CLAMP RSGU 24/15

  • Reference

    50
  • Part Number

    542 11 052 000
  • Description

    CLAMP RSGU 24/15
  • Price

    6.90
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change